=

— " — 7 e
W

1
|
|
i
i
I
i
_ —
, =7 =
(@)= \&i5
Wi VR
: WAL [
WIS T " ,
| : T /) )
, fi = p//\ I
i i / |
$J%_,: SEResicd /(@) i
= =is = // 7/ |
| /. |
J i
; < !
i
i

CEIDISISSYHD YD LAINAID/HINOILILIdIWO DM 0 L/LE S

C b

/
A, e~




ZOEFITIERR/CH—FVhZEHE

VROIEE. FRHICEDESTEVE T COFVME. D

D—ILRF+VEFY A—H—THBHITED

SERE- AR AR/CH—T9 . RHAZE(CHE L IELLMBEN - B2 EITZ U TR NR. S ChFRICELBTENHEF T,
BEICEUVATIEL O D iFEEH]
R/C h—%=Z&=2IC ZE2HRIR
BF R (RZEELIT) D I ETT BER. M FREFDAD(TIER R2EHEBLTTE,

I HIDFER H ETOFE N H N\v>FU—DHEbikL B
fJJEOJL\%:iﬁPﬁ‘CI;fﬂa;\_L‘CE;L\t'F*L\ INSTEERS @ IIEHR/CH—EHEADA. FRIOKMEMLIZENZE  (\WwFU—ICHBOHBEEBICESFEALTFEL.)
ERIHADE IERCRIRTT, —RBHBEFILEBDET , IL— VBT TRITIFFFP, @ \wFU—EFKET . ARICEI LT LWIDENERLRIS

® ANDRICHTFATESEND T\ F—REERE. T R/CH—RY—FyhTESE T, BFRCITo T TEV. X, EREISH CORBELRITTTEL,
BEfRIEENSDoIBEG. ITE 7 IF—YEREET @ NEE. ABRDADREICED L SIFEM CRIEFICESEE @ \vFU—DREREFFBINAERCERLT TS FTES
BHLEDETEL. WTTFEL, DEENEEE TRFET & BEDBSIERNT ZEIRIED

@ HENOHICHAEERELF THS  LEDRNEDND ® R/CH—RBEREFRTZA.ASHONS I I TREDES BOFET. \yFU—BENE0EEMI L5FBERILLTT
EREMIISHIIDHRE T [FRET BENBOET IRLMBFTOZA8F HR DS =W,

@ EHITIRS. BLBIENUECHOET . REDA LV EEMOBVERICESE TS, @ EFRONYFU—EBEVEBECEDET SERFERTE/NY
ICHTERENBIC A TEEFERLTFEW. X Ay ® EEICR/CH—EESETNIADZEER. BRHELS FU—ZEHZECEDET DT AHPNEBNTHSHE
I—F A IEEERAT IRERREFEVETOTEEL BOWKSIC. BRHERRLES T ZRERNM DT TFEL, LTF&EL,

TFEL, @ R/CH—IKEHNET . MOBR. KicED DB BB TE @ FELHoINYFU—E—ROISE—RTRTTFC. BFH

@ HBRICIFFCERMEFALTVET, NI NI 583 R/CXAMENTD . RETBRRDBOET THENEAOEIEICERTTTEL,

S/ —VERFTvIHEHK, EEFEIDNYELLDE @ R/CH—DEREIES. PN ¥4 PEESEEE TED
T FHEUBNSSITERLTTFE L, 7./ wrU—egRLgRBRcToc. BESScFE [l E—Y—0OHDIRL B

@ TSATAvIN—VIRERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—REEHHREICIEDEDNSDET . BIRTY ® 7.2VDOINyFU—CE—Y—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEMET DLSIC DTHEPFREZEBVTHS AT FIRAEEZLTTEL — N ERELRSEIROE TS EISNETDT. B
HBHITTFEL, LE—5—DIL—541 V%S B E—5—%ELohbEE

o mipvi—rErEnLczesTrrL.EESsrE [l FESBAFIE N L3~5VIEETHSELLT T,
TRECI—FIEMTIEBRTT L EBRIERC  © 5 0h2iRg 34510, ADLICR/CH—EBZET, @ T—Y—REBMHHAVFFVANBETT . SIETBERL
BEREINTLEBVEYa—MEEDRNP, HEEE+IC ® ZAE—RIAVRO—SDORAYFHOFFICHE>TV\DEERES —ROHIEL oD ETRRNEIEDE T . ERARIICTY
REHRGLVESHBOET LTHS, E—I— &Ny T U—EERLET. —ZUHIUID. FSY RS TERSRIRT DEDAY TS

® UELLLONR MERTIL. REMNEFUEDET o o777 #RHIEL. 2 YFEONICLET. GRERO ZELTREL,

BEAEDT D IRIBURIS EBBEDBOFT o BENTHOTVBEBRTT HICEEOBVRETERL O E—5—OUECESEF PHERRLTTE. ¥ PHEHR
® ZEE[F. BEICNTORNCLEHREL. BRORVSH TFEL.) ETHEVWEE—5—DOHEEE T CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDRAvFZONICLET .

B ETRTFIEN

® ZRE—RIVPO—SDRAvFZOFFICLET .
®@ NyFU—DEREALET.
@ REEEDRAYFZEOFFICL. 7T T ZfDET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICEDE T ERETTD
LE—Y—ZHBHIHRICHEDTT DT FEHMZENTHS
FETLTLTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@® R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN H

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

Hl BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@® Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL C (CAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EATDIEHICHIEHENKHIES HD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2FvIL7OMR (1 =R, 1 7 TEHE)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
FTR7.2VI\vTU—=)\wT (A U—K\WT - Z#EY A4 X/Va—kS A X)
7.2V BATTERY PACK (Straight Pack - Standard Size / Shorty Size)
E1TH/I\vFU—FcEzs
BATTERY CHARGER
ETHE—Y—
MOTOR
WTAZERANS—
BODY SPRAY PAINT

HHHIL CTDERICHIEAEISTE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—C[ =] )
NI AR A )\—(2mm, 1.5mm) O
HEX WRENCH I\U=
YOKOMOL—Y>5Y—L 1.5m AvIZARSA){— ¥550 SCISSORS
YT-15RTR Lk / YT-16RTB J5v& VTGS = 160mm %1200
YOKOMOL—Y>5y—)L 2.0m Av&ARSA)\— ¥550 T s ) e Y 00
YT-20RTR LR / YT-20RTB J5v& LTS
——[| =] —I==—=
F YRS /)\—(7.0mm, 5.5mm) mT4—U—<—
NUT DRIVER BODY REAMER
YOKOMOL—¥>5Y— )L B.5mFvhRS4)\— ¥660 YOKOMOL—>5Y—)L RFAU—<— ¥1600
YT-55RTR Lk / YT-55RTB J5v2 YT-BRR Lk / YT-BRB 75w

YOKOMOL—>9Y—)b 7.0mm3vhRS-/\— ¥660
YT-70RTR Lwk / YT-70RTB J5vo

—— =) —€ |

TSARSAIN—=(IV) B EEEE
SCREW DRIVER(SMALL) QUICK DRYING GLUE
YT-DP1W D9—2ZLVF #1T7S5ARSA/\— ¥1200 CS—SGEX E#fE#EE#l ¥800
@@ Q@ L e\
SIFRIF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNCADTLADTE

TOOLS (INCLUDED)

L] ] ST )

— =2\ IV UF
TFLIF TURNBUCKLE NELVF(1.5m&2.0mm)
NUT WRENCH WRENCH ALLEN WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SBAZEDIEE(ICHE> CTHERICHE B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1. XMV v2—DHEILT

- - % # TER
Main Chassis Assembly Nﬁ@;ﬁjﬁﬁn

RD-301
BRAIYOU K- 57.2m
Suspension Mount - 57.2 mm

XETITER
Note position

RD-301
. YAIYTIUH-435m
SA ’ Suspension Mount - 43.5 mn

CDOR—IJTERTD/I\—Y
Parts used on this page

ALV Y— X1
Main Chassis

B
e =

) ZC-F310A
o M3x10 H5E 2
o RD-002 FHS Screw
XAV y— X1

= Main Chassis

ZC-F310A
M3x10 B5Fvv T X4
FHS Screw

KB#1 OB
Bag #1 Contents

135 ZC-F310A
©—"10 M3x10 552
FHS Screw

RD-301

PYAYOV K -435mm X1
Suspension Mount - 43.5 mn

L] O szzm [[0 [IT 1§

6C——"0

RD-301
PYAXDOV K -572mm X1
Suspension Mount - 57.2 mn

2. 2F77Yro0yv ROBEHIIT
Steering Rod Assembly

CDR—IJTERTBH/I\—Y
Parts used on this page

¥MR—)VIY R+ v T30ERE L7 [CADTVET,
The ball end caps (30-degree type) are included in bag #7. ESDRIICHESTVETD .

@ One side is reverse threaded.

SD-TB33A RD-008FU
33m&y—I\w )b R—IVIY RF+vv T 30E
RD-008FU =
K—ILT> KT 30EX2 @ 33 m Tumbuelie S Ball Cup
Ball End Cap (30-dearee type) ‘
— /MD-TW 6A
186 m&—>)\yI)L
K #2 DB 16 mm Turnbuckle v2-207A SD-TBLA
Bag #2 Contents Y2-207A R=LIY RFvyTM =Ry I IF
g R—ILIY RFvwvTS Ball Cup Turnbuckle Wrench
Ball Cup
(
Y2-207A ZFPUYHIOY K X2 @3mI—Iyol)
R=ILIYVRFvwv TS X2 H—iKOv R X1 (16 m&—>/\vI)b) Steering Rod X2 (33 mm Turnbuckle)
Ball End Cap Servo Rod X1 (16 mm Turnbuckle) 55.6 mn

= 34.1m ‘ <3
(_~ ’I
Y207A

R—ILIY RFvv T MX2
Ball End Cap

(.

SD-TB16A
16my—>)\y o)L X1
16 mm Turnbuckle

[ ) —

SD-TB33A
3838my—VI\w o)L x2 @ AAELYF (1.5mm) . NELYF (2.0mm)
33 mm Turnbuckle @ Allen Key ( 1.5mm ) Allen Key ( 2.0mm)




3. RISV IDHEIT

Steering Rod, Bellcrank Assembly

CDOR—IJTERTD/I\—Y
Parts used on this page

(o

ZC-BH35A
M3x5 FREZ X2
BH Screw

[

ZC-F315A
M3x15 BSER X2
FH Screw

R #2 ORE
Bag #2 Contents

=== 4]

®
RD-202_ -
wUH—UvY X1
Center Link

o@

RD-202
NIVOSVIR X1
Bellcrank R

N)oSvo L X1
Bellcrank L

R,
~D)

RD-202
NIWISVIR=Z X1
Bellcrank Base

C IO

Y4-201PA
NIWISVIRZA S X2
Bellcrank Post

|-

IB-202KPA
TUI-UVIEY X2
Center Link Pin

O |

BB-84-4A
4x8 X7 UV T X4
Bearing

©ll

RD-301S
2mm AR—H— X2
2mm Spacer

o>

B8-206MHA
Ov RIVRIR—=ILM X1
Ball Stud M

O

B8-206LHA
Oy RIYVRR—LL X2
Ball Stud L

=\ VIFINEEDED
BERNSRE CARICHIZ T D200
HHAD T EZBEHLE T, o m—ys
. Center Link

B8-206LHA
Ov RIYVRKR—=LL
Ball Stud L

RD-3018

@ 2F7Ur50v R
Steering Rod
IB-202KPA

) tvs—UvorEy
| ] Center Link Pin

HY—ROv R
Servo Rod

MEATITER
Note position

B8-206MHA
Oy RIY RR—ILM @
Ball Stud M

Y4-201PA
NIVISVIRRA S
Bellcrank Post

RD-202

NIWoSvoL
RD'EO_E Bellcrank L
~NVOSUUR
Bellcrank R

ZC-BH35A
@ M3XB5 R& Ay R
BH Screw

BB-84-4A

4x8/\“7')>7"@ @ INY

Bearing

NIWISUIR—=R
Bellcrank Base

BB-84-4A
4AX8RFPUVT
Bearing

M3x15 HSEZR

ﬂ ﬂ ZC-F315A

FHS Screw

()

@ Allen Key ( 2.0mm)



- -
4. FVPTIOBEBIUT pm o eanceran,

Gear Diff Assembly Disassemble and add oil.

ZC-BH28TPA
M2x8 v EVIER

ZC-BH28TPA
M2x8 v EVIER
BH Tapping Screw

BH Tapping Screw

UV AAI #7,500
Silicon Oil

1
1

Y2-501GGA
HRTw b
Gasket

ARy MO UVIICIE
ITSvo I REZRMT B
EV—)LEDEELET,

, Coating the gasket with
3 black grease will help
provide a better seal.

D—-@.~@EXAEIR
ICHEICHDAHET
Tighten equally in the
order of ®—® then

®-.

KT AT L\
CS-SLG
=LY 2@860

AELYF (1.5mm)
Allen Key ( 1.5mm )

OA © B
Y2-500GS-A
FPT T (MIDF)
Gear Diff (Assembly)
Y2-501GS2A

K #3 DAB
Bag #3 Contents

IJSvoJUR X1
Black Grease

2YUIVFA)L #7500 X1
Silicon oil

DR HIITORRICSETEL,
Please see below for disassembly/assembly instructions.

Y2-503GPA

BD-500G0OA

Y2-503GHA
Y2-503GHA

BD-500G0OA

Y2-500GM3A

Y2-501GS2A /

V2-503GPA ZC-BH28TPA
Y2-500GS-A_ Y2-500GM3A ISYHIUR (B) BERLET.
FYF T (MHIDF) X1 Apply a black grease.
Gear Diff (Assembly)

an iy e
5. %V Ry I ADHEHIIT
Gear Box Assembly
RD-302
FrRyIZL
Gear Box L { ﬁ
ZC-BH256A
— > M2.5x6 Ry VAY R
CDONR—IJTHERTD/I\—Y BHS Screw
Parts used on this page BB-105-2A
BXx10 RPUVY
ZC-BH256A Bearing
M2.5x6 RF Ay R X1
BHS Screw MD-303l
A RS—Yv TR
Idler Shaft \
2R #A P~ Y2-503I-A
= #4 ORE 74 RS5—%v
Bag #4 Contents idler Gear
Y2-831A A~
[ ] bvToeTh X1 BB-105-2A
Top Shaft Bx10 RFUVS /
Bearing @ \ A
/(g Ny2.3031A
@ FARS—Y Tk
Idler Shaft
RD-302 e .
_ ] FrRwIRX - L X1 BB-105-2A
©—9_| Gear Box - L 5x10 RPUVY
Bearing

Y 2-503I-A
7A RS—F X2
Idler Gear

s

Y2-303I-A
FARS—=Uv Tk X1
Idler Shaft

FARS—=Uv Tk X1
Idler Shaft

BB-105-2A
Bx10 X7 U VT X5
Bearing

N Y2-631A
hyTov Tk
Top Shaft

NAELYF (1.5mm)
Allen Key ( 1.5mm)




B. ¥V Ry I ZADIEHIIT

Gear Box Assembly

CDOR—IJTERTD/I\—Y
Parts used on this page

ZC-BH256A
(i m2.5x6 s>y K x
BHS Screw

ZC-BH38-A
(o v s> e
BHS Screw
ZC-BH312A
G]mmmnm M3x12 &>~y I X6
BHS Screw
ZC-BH315A
G]mmnmmmm M3x15 H&>Aw K X1
BHS Screw

R’ #4 DB
Bag #4 Contents

RD-302
== = FPRYIZR X1
. Gear Box R

(@)

Y2-304SD2

< ) Motor Mount

FYRyIZAFvvT X1
Gear Box Cap

BB-105-2A
BXx10RFPUVY X1
Bearing

BB-1510A
10X16 RFPUVYT X2
_ Bearing

E-5—~<Irh X1

BB-105-2

5x10 RXF7PUVYT
Bearing
RD-302
FrRYIZXR
Gear BoxR
ZC-BH256A
M2.5x6 Ry v K

BHS Screw

-BH312A j E \ ZC-BH315A

M3x12 KAy R M3x15 Ry Uy B
BHS Screw BHS Screw

()

BB-1510A

@@1 0x15 X7y

/ earing
ZRA®

BB-1510A
10x15 RFPUVY
Beor
earing g % ZC-BH38-A
FrRyIRFvrv S \ M3x8 KT UAw R
Gear Box Cap BHS Screw

hgg e

E—5—NDUVbH
Motor Mount

ERTRRT « [CKDE—F—ICFHTRESIE.
E—5—0OBDFHFHUBZERAICEELTLEEL,
If the motor interferes with the body used,
change the mounting position of the motor
to the front.

ZC-BH312A
M3x12 Ry R
BHS Screw

Allen Key ( 1.5mm) Allen Key ( 2.0mm)



7. F YNy I ZADEHIIT

Gear Box Assembly

Y4-630A
ZIN—FVN\T
Spur Gear Hub

ZC-BH36-A
M3x6 Ry R
BHS Screw

SG-4883R
ZI\—F+ 83T
Spur Gear

Y2-631A

ZC-SS34A RS1JEY
M3x4 Yy hZAIZUa1— Drive Pin
Set Screw

CDNR—IJTHERTD/I\—Y
Parts used on this page

ZG-BH36-A
G]m]m] M3x6 K& ~Aw K x4

BHS Screw
ZC-F310
IDmmmm M3x10 Y5+ vy 7 x4
FHS Screw
ZC-SS34A
() M3x4 v bRHZY 21— X1
Set Screw
R #4 OAT P
iSS
Bag #4 Contents it )))’)
- = (]
2
< =
e < |
s

g
© il
N ZC-F310A
0 ;((‘}1\"6—33'\6}\7‘ X1 M3x10 5+ vv 7
Spur Gear Hub FHS Screw
Y2-63TA

D RS1IEY x1

Drive Pin
0 Allen Key ( 1.5mm) Allen Key ( 2.0mm)



8. B —ROH]b ¥

Servo Installation

MY —RR—2IFR#1 [CADTVET,
The servo horn are included in bag #1.

MY —RR—VZRD A FDRIICH T . U—RDZ 21— hSILABZETOTLEEL),
GELLFZ7ORE Y FOBURSHBEEZ CE L)

Make sure that the servo is centered before attaching the servo horn.
(Refer to your radio manual for more information.)

BRI IY—RICEDEBTY—Rk—YZBRU T,
Select the servo saver adapter matching the
servo being used.

MY—RIYDY MMIR#1 [CADTVFT,
2 The servo mount are included in bag #1.
O
H—iR BERSHEETEL.)

YOKOMO 7/ FUTABA | F

o (Sold separately.)

SANWA /KO /7 JR | SK

Hitec H

CDOR—IJTERTD/I\—Y
Parts used on this page

0

Y2-301A
| —R¥DV bk x2
- Servo Mount

(9

¢ RD-301
PY—iRik—> X3
Servo Horn

ZC-BH38-A
(o s ez i x1
BHS Screw
ZC-BH310A
G]ﬁmmmm M3x10 K& YAy K X2
BHS Screw
ZC-F310A
ID[mmm] M3x10 B5% v 7 x2
FHS Screw

®¥#5 OB
Bag #5 Contents

ZC-S37A
BX7 Ty yvy— X2
Washer
B8-206SHA
Qjﬂ]j Ov RIYRK—ILS X1
Ball Stud S

BEHA3YI TA>TVFET,
3 different types included.

P —RIYOY b U—RRk—2EFR#1 CADTVET,
The servo mount and servo horn are included in bag #1.

Y—RIoV b

B8-206SHA
@ Ow RIY RR—)L s/
Ball Stud S

oy D7cs37a Servo Mount
§ Servo Horn / M3 Dy v—
Y—Rh— VU E R R ERT 20 —RIEOE X% Washer
TEAL TV, X AFIEVTT—RECEROES ZC-BH310A
[FF v MIBOMIX8mmE R ZESERL EEL, M3x10 YAy K

Please use the screws provided with the servo. BHS Screw

Additionally, if you are using a metal gear servo,
Please use the M3X8mm screws included
in the kit.

@ x10 YS5Fvv T
FHS Screw

9.70VbavIosy0—0DHEHIIT

Front Shock Tower Assembly

CDR—ITHERTD/I\—Y
Parts used on this page

ZC-BH310A
G]m]mmm] M3x10 R VAY R X2
BHS Screw

% #6 DT
Bag #6 Contents

JOYbhYavoyI— X1
Front Shock Tower

Y4-8BA
YavIFvvITR—)L X2
Shock Cap Ball

'ﬂ ZGC-BH310A
- M3x10 REUAY K @
BHS Screw

Y4-8BA
vavIFvyIR—IL
Shock Cap Ball

JOYbYavoyo—
Front Shock Tower

P.11TEALET,
Usedon P.11

Allen Key ( 2.0mm )



10. 702 MNILOAY B, Uv Y3y I5T—0ERDHI1F

Front Bulkhead, Rear Shock Tower Installation TR

D T R Do not over tighten.

Do not over tighten. ,\ZA(%,'B]H;}_%A) oy
ZC-BH310A ﬁ BHS Scrow

M3x10 RF Ay R
BHS Screw

So i
Q O
“Q o
| Y2-302ZDA

PyIN—F—LI DV
o Upper Arm Mount

2o
»

XEATITER
Note position

O (®)

O) LIT1E3 O
\/ Top side

, Y2-302ZDA
70V MULIAY R
ront Bulkhead

-

CDR—ITHERTD/I(—Y
Parts used on this page

¥R—VIV RLIR#2 [CADTVLET,
The ball ends are included in bag #2.

= 0o5:

gzc-m] OA
M3x10 S5+ vv @
FHS Screw
@ ZC-BH310A
M3x10 iRF Ay K @
BHS Screw

Y2-207A
R=ILIYV RFryTLX4 Y4-8BA
Ball Cup . F wwwm’—u@ Y2-017ZA
ll!ml!mﬂ M3x10 YSFvwv T X4 Shock Cap Ball UvyavosyI—
FHS Screw D)
ZC-BH310A
G]m]mmm] M3x10 R~y R X8
BHS Screw ®
— /,)
£ #6 DS \ {5?
Bag #6 Contents o) P RD-301S

2mm AR—t—
2mm Spacer

MIR—JLVIV R LR #2 [CADTVET,
The ball ends are included in bag #2.

Y2-302ZDA FADERIICHEO>TVET,
FPyIN=F—LIDIV K X1 One side is reverse threaded.

B8-206MHA
Oy RIYVRR—=ILM
Ball Stud M

Upper Arm Mount A
SD-TB33A Y2-207A HEEICSER
33my—>/\w )b R—ILIY RFvwTL Note position
33 mm Turnbuckle Ball Cup
Y2-302ZDA ~
JULIAY R # X1
LIl Bulkhead Rear

S
Uv7w—0Ov R x2 (33my—2/\vI)b)
Rear Upper Rod X2 (33 mm Turnbuckle)

61.7 mm

A

70V RNULIAY R X1
Front Bulkhead

UvravosyT— X1
Rear Shock Tower

RD-301S
@I:I 2mm ZR—t— X2
2mm Spacer

Y4-8BA
YavIFvyITR—IL X2
Shock Cap Ball ZC-BH310A

B8-206MHA =) e— M3x10 IR A R
S~ pope CON—YVIHMERLEEA.
O:m:ﬂ Oy B BIR—IL M x2 This parts are not used. BHS Screw

Ball Stud M

[ I 0 I

SD-TB33A
33my—/\v )L X2

33 mm Turnbuckle

NELVF (2.0mm)
Allen Key ( 2.0mm )




11. 702 b7 vIN—=7—LO]bD}F

Front Upper Arm Installation

RD-008FU
JOY K7 YIN—AT—LA
Front Upper A Arm

SD-TB20A
20my—> /)Xy I

¥IR—JVIY R LI(FR #2 [CADTVETD,
The ball ends are included in bag #2.

ARV TONET, - 56 m -
\ One side is reverse threaded.

N
@ — B |
20 mm Turnbuckle N Y2-207A g

70V 87 y)\—0Ov R X2 (20 m&y—//\wI)b)
Front Upper Rod X2 (20 mm Turnbuckle)

R—=ILIVRFrvTIL
Ball Cup

XAEITER
Note position

CDNR—IJTHERATD/I\—Y
Parts used on this page

MIN—JLTV R LIER #2 [CADTVE T,

@i

Y2-207A
R—ILIV RFvvTLX2
Ball Cup

ZGC-BH24A
M2x4 Ry Ay R X2
BH Screw

ZC-SS36A

M3x6 v hZXIUa1— X2
Set Screw

ZC-BH310A
(o M3x10 A5 e x2
BHS Screw

R’ #7 DAB
Bag #7 Contents

RD-O08FU
IOV KNP wI—AFP—L X2

RD-008FL
JOYRYR7—L L&REF 1
Front Suspension Arm L & R 1Ea

I —

RD-008F17
O77—L75 75—+ 17mm X2
Lower Arm Adapter

~ RD-008FU
IHI PYyIN=P—=LAR—Y— X4
= Upper Arm Spacer
ZC-206SHSA
Oﬂ]:[] Ov KIY RR—IL S X2
Ball Stud S

C B

SD-TB20
20my—I\yv J)L X2
20 mm Turnbuckle

( ]
Y2-009FA

TPYIN—PRAT7—LEY (¢2.5X32.5m) X2
Upper Sus. Arm Pin

Te ball ends are included in bag #2.

Y2-009FAA

PYIN—YRAT7—LEY ®
(¢p2.5X32.5mm)
Upper Sus. Arm Pin

70V bk 3vo5T— Assy /®/

Front Shock Tower Assembly

ZC-BH310A
M3x10 iRE Ay R
BHS Screw ZC-BH24A
M2x4 Ry I~y R
BH Screw

RD-008FL
J02bhO7YR7—4L L
Front Lower Suspension Arm L

XEAE(TER
Note position

ZC-206SHSA

Ov RIVRKR—ILS

Ball Stud S @

ZC-SS36A K
M3x6 v hAZU 21—

Set Screw RD-008F17
O77—L75 75— 17mm
Lower Arm Adapter
JO0YhYR7—L L&RE 1
Front Suspension Arm L & R 1Ea
62.4 mn Nk

[re Y

A

Y2-207A
A—=ILIVRFvvTL
Ball Cup

EETITER
Note position

=—

ERT2RAIVICKDbOP7—LICFHTREEE.
Fi5d 585 %ZHAY NULTLEEL,

If the wheel interferes with the lower arm,
cut the part that interferes.

QHBIBERICHITEIT . @
Assemble the right side in the same manner.

@ AELYF (2.0mm)
Allen Key (2.0mm )



12. 707 M RA7—LOED T

Front Suspension Arm Installation

CDR—ITHERTD/I\—Y
Parts used on this page

XYY DY NMIE#] [CADTLET,
The sus mount are included in bag #1.

% 435mm %
p— —

PYRAYIV K -435mm X1
Suspension Mount - 43.5 mn

ZC-F310A
““H““l M3x10 B3+ v v T X2
FHS Screw

R H#7 ONE
Bag #7 Contents
BD-301BA

YREVR=IL X4
Sus Pin Ball

~~ RD-008FL
) H O7P 7 —LAR—Y— x4
/ Lower Arm Spacer

BD-301BA
JREVR—IL
Sus Pin Ball

RD-O08FL
OFP 7 —LAR—Y—
Lower Arm Spacer

RD-0O08FL
O7P 7 —LANR—Y—
Lower Arm Spacer

BD-009BFA
AVF—YRXT7—LEY (¢3X42m)
Inner Sus. Arm Pin

BD-301BA

O1BA )
e ] @@

Y2-301A
BAIYIU - 43.5m
Suspension Mount - 43.5 mm

XYZAY DY NMIFH#] [CADTLET,
The sus mount are included in bag #1.

Z \ <
/ '/’\/«l,_ S
5/""{'\\—!5/’ T
\Y =8

S
Yoy
)) T 7
W,
Gi——

]
D2

&)
ZC-F310A (@)
M3x10 S5+ v v
FHS Screw

BD-009BFA

Inner Sus. Arm Pin

AVF—YATP—LEY (¢3X42m) X2 AELYF (2.0mm)
Allen Key ( 2.0mm )

)



13. 277U 070y I DD}

Steering Block Installation

(r—
XATFTUYTTOy IR #2 [CADTVET, _J:[I
The Steering Blocks are included in bag #2. Y2.010F-A B8-206SHA
JOYV K7 ORI Ov RIY RR—=ILS(EWLT) @
N\ l Front Axle Ball Stud S

ZC-SS315A

M3x15 Ev bR Ua—

Set Screw

U

CDOR—ITHERTD/I\—Y
Parts used on this page

MR IINTFR#1 [CADTVET,

The wheel hubs are included in bag #1.

Y2-301A
RAINT (E)x2
Wheel Hub (Thick)

¥ATFTTPUYITOYIIFR#2 [CADTVET,

S RFrUvIIJOvoL

Y2-415FR % %

Steering Block L

XATITER
Note position BB-105-2A
BXx10 X7 UV T
Bearing

SD-011A
RAIWINTEY
Wheel Hub Pin D

HIRAIVINTFE #1 [CADTVET,
The wheel hubs are included in bag #1.

Y2-301A
) AT ()
g Wheel Hub (Thick)
2,
0
SD-011A
M4 F«4OVF v k
Nylon Nut

QLEAIBERICHIICTE T . @

Assemble the right side in the same manner.

The Steering Blocks are included in bag #2.

Y2-415FR
AFFUYITIOVvILER & 1
Steering Block L & R 1E

R #8 DNAE
Bag #8 Contents

|

Y2-010F-A
70V K7 OR)L X2
Front Axle

(T

Z8-SS315A
M3x15 #v bXUUa1— X2
Set Screw

I

SD-011A
M4 F40OVF v b X2
Nylon Nut

—

SD-011A
RAIVINTEY X2
Wheel Hub Pin

0P

B8-206SHA
Ov RIVRKR—=ILS X6
Ball Stud S

BB-105-2A
510 X7 UVT x4
Bearing

AT (TER
Note position

EATITER
Note position

@ AALVF (1.5mm) AALVF (2.0mm)
Allen Key ( 1.5mm) Allen Key (2.0mm )



14. UvN\TF+ UFPDHEHILT

Rear Hub Carrier Assembly

CDNR—ITHEHRTD/I\—Y
Parts used on this page
MIRAIVI\TFE #1 [CADTVET,

The wheel hubs are included in bag #1.

7

Y2-301A
AT (5§) X2
Wheel Hub (Thin)

Y2-415FR
UPN\TFvUT7LERE 1
Rear Hub Carrier L&R 1Ea

L #8 DNE
Bag #8 Contents

(o | &
| LY
Y2-010A

AZN—BILRSATIvT b X2
Universal Driveshaft/49mm

SD-011A
M4 F4OVF vk X2
Nylon Nut

SD-011A
C— O RAILINTEY x2
Wheel Hub Pin

B8-206SHA
Oﬂﬂ]:[] Ov KT KR—IL'S x2
Ball Stud S

( BB-105-2A
\ BXx10 RFPUVY x2
z Bearing

BB-1510A
10x15 RFP UV X2
_ Bearing

MUPNTFvUTRFE42 [CADTVET,
The Rear Hub Carriers are included in bag #2.

Y2-010A
IAZN—=BILRSATY+ Tk
Universal Driveshaft/49mm

B8-206SHA
Ov RIY RKR—US
Ball Stud S

N
BB-1510A
SD-011A 10x15 RFPUVT
RAILINTEY Bearing

BB-105-2A
Bx10RF7U VT
Bearing

Wheel Hub Pin D

5

HKRAIWINTFE#1 [CADTVET,
The wheel hubs are included in bag #1.

Y2-415FR
UVN\TF+vUT7 L
Rear Hub Carrier L

HEAE(IER

Y2-301A Note position

RAIINT (F)
Wheel Hub (Thin)

5

TN
@SD-O] 1A

M4 FaOVFv bk
Nylon Nut

CS-BG
ITJSwoJUR (B) #BHULET,
Apply a black grease.

SLAIBEKRICHEITET . ¢
Assemble the right side in the same manner.

T

AZNN—YIVRSA T+ T MIEITEH T,
PR, B TORERICBERTEL,

The Universal Drive Shafts come pre-assembled.
Please see below for disassembly/assembly instructions.

A-N—=HBIVRSA TV v+ T NOEHIITH

Universal Drive Shaft Assembly Installation

Y4-010TPA
JaAvkEY
Joint Pin

|®

Y4-010490A

< Uy Ry k-2 - 49mm
\(‘D Rear Dog Bone
Y4-010AA \@
U7 oI %
Rear Axle Y4-010TPA Y4-010TPA
HAyTIaAYh M3x2.5 Ty hRIUa1—
Cup Joint Set Screw

15. UVI\TF+UFPDERDFF

Rear Hub Carrier Installation

CDNR—IJTHERTD/I\—Y
Parts used on this page

xUVYawy OF 7Y TH—3R#1 [CADTVLET,
The Rear Shock Lower Adapter are included in bag #1.

©

RD-118

ZC-BH24A
M2x4 iRF Ay R X2
BH Screw

ZC-BH312A
[@mmmmmmaaemayAysx4
BHS Screw

L #9 ODNE
Bag #9 Contents
==

Y2-008RSA
UVPHR7—L LERE 1
Rear Suspension Arm L & R 1Ea

Y2-RAC7A
O:ﬂ:':ﬂ Ov RIY Ri—Ib x2
Ball Stud
————
BD-009AA
FPOI—YAF—LEY X2
Outer Suspension Arm Pin

Uvyayo Qrr7d749— X2
Rear Shock Lower Adapter

Y2-008RSA
UvPHYR7—L L
s Rear Suspension Arm L

RD-118
Uvyawvo Q775 75—
Rear Shock Lower Adapter

ZC-BH312A
M3x12 Ry R
BHS Screw

Y2-RAC7A
Ow RIY RiR—=)b @
Ball Stud

BD-009AA
POI—YATP—LEY
Outer Suspension Arm Pin

ZC-BH24A
M2x4 Ry U~y R
BH Screw

QLA BERRICHITET,
Assemble the right side in the same manner.

@ AALVF (1.5mm) ANALVF (2.0mm)
m Allen Key ( 1.5mm) Allen Key (2.0mm)



16. YUY B 7 —LOEDF1F

Rear Suspension Arm Installation

7 BD-301BA
@/b‘llﬁ‘/?ﬁ—)b
/ Sus Pin Ball

BD-O09BRA
AVF—YATP—LEY (¢3X45m)
Inner Sus. Arm Pin

~ ;f X i ]
& -
(P Y2-008RSA

O7 7 —LANR—Y—
Lower Arm Spacer

BD-301BA
PBREVR=)L
Sus Pin Ball

) RD-301
HBAYIV k- 58.7m
Suspension Mount - 58.7 mn

MYAYDY MIR#T [CADTVET,
The suspension are included in bag #1.

e . @ @ ZC-F310A
CDNR—ITHERTD/I\—Y M3x10 B5+ 1 v @
Parts used on this page FHS Screw

M¥YAYDY MIE#1 [CADTVET,
The suspension are included in bag #1.

RD-301
BAIOU K- 58.7mm X1
Suspension Mount - 58.7 mm

D

ZC-F310A
M3x10 B5F v v T X2
FHS Screw

p— KETITER

Note position
KR #9 DB

Bag #9 Contents X RN ' @@
) l/

(]

BD-301BA
PYREVKR=IL X4
Sus Pin Ball

Y2.008RSA
OF 7 —LANR—H— X4
Lower Arm Spacer SLHIBERICHEITE T . @
( ) Assemble the right side in the same manner.

BD-009BRA Y oo

~ J— 7 — ~ & - |
T A —hE> (98xa8m) x2 B ISusTUR (B) EEELET. <ELYF (2.0mm)
: Apply a black grease. Allen Key (2.0mm)




17.720V8&VUVYY 3 v IDEHIT
Front & Rear Shock Assembly

YS-SSMA

YavyIERKY @
Shock Piston

YS-58SS-1A
avIivvIh
Shock Shaft

CDNR—IJTHERTD/I\—Y
Parts used on this page

#ZATYUV TRV TER#1 [CA>TVET,
The spring cups are included in bag #1.

@y &

Y2-30T1A (ZOY k) Y2-301A(U¥)
ATUVTAYT X2 ATV ITHvT X2
Spring Cup (Front) Spring Cup (Rear)
YS-50A

YavIF4A)L #50 X1
Shock Oil

KRHE10 DB
Bag #10 Contents

YS-RDS
Ya3vIRTUVYT X4
Shock Spring

YS-SBMA
Y3wIIVR
Shock End
:I Y S-S4MA
YavIiRF 4 X4
Shock Body

I YS-S6MA
(’ YaviFvryITS x4

Shock Cap S

YS-8DMHA
\_/ FLPTSL x4

Diaphragm

YS-84CMA
/) Ys-SansmA ?;v sy b
PPNy bk x4 (/) Cap Nut

Adjusting Nut |

I Shock Cap S
YS-S4CMA )

Y S-S4AJMA
FrvIFfvh x4 OUVIFvwvT X4
Cap Nut O Ring Cap
[
((()‘
YS-S6MA Y S-SO9MA

YavIIVR X4 Y3vIERRY X4

.Q YS-S6MA
, YavIFvvIS

Shock End Shock Piston
Y4-SBA
EU>Y - 2mm X8 FrvIFvbhZELOMDE
E Ring WHIARHFT

Securely tighten the cap

‘ YS-7HG2 nut.
@ OUVI X4
O Ring

YS-SSMA

OUVIHS— X4

O Ring Collar

Il DI
YS-56SSS-1A
Y3avIvvyIh x4

Shock Shaft

YS-S4MA
VavIRT«
Shock Body
TS | | YS-7HG2
PIvANFy b 5 (J
Adjusting Nut 0uvZ (J=)
| 0O Ring ( Blue)
— YS-S9MA
XETEITER ) ouvsns—
Note position O Ring Collar

YS-S4AJMA
QUYIFvwvT
Q O Ring Cap

2 3vIFAIL #50
Shock Oil

YS-8DMHA
FA4VIS
Diaphragm

VavIFAIEAN, Y3vT
Iy MoK bEHLTREE
REFT.

Slowly move up and down to
remove air bubbles.

70 b /Front
Y2-301A
ATV ThyT
Spring Cup

U+ /Rear
Y2-301A

ATV ThAYT
Spring Cup

YS-RDS
V3w IRTUVT
Shock Spring

ATV ITHYTEE# [CADTVET,
The spring cups are included in bag #1.

70V KA. UVAZ 2ty hEEDFT. @
Assemble 2 front and 2 rear shocks.



18. 702 &Yy Y 3 v DD RFF

Front & Rear Shock Installation e

OFRONT®

YS-7BA
0UYY (I5v2)
O Ring (Black) Q)

JOYbhY3wvd Assy (&
Front Shock Assembly (&

= QUYH (TSwy)
I #10OHB 0 Ring Biack Q)
Bag #10 Contents

COR—ITERTD/I\—Y
Parts used on this page Uy 3wy Assy

B
/)| =
Rear Shock Assembly
YS-7BA
@ OUVI(TSvY) X4
O Ring (Black)

3 —

Y4-016A
70V MRF 4R b
Front Body Post

Parts used on this page

[ ooy

ZC-F312A
M3x12 B>+ +vv T X5
FH Screw

[coy\"—y"mﬁma‘ém—\y]

L #11 ORT
Bag #11 Contents

M3x12 YS5+Fvv T
ZC-F312A ﬂ FHS Screw

Y4-001A M3X12 §5% vy |
JINV)IK— X1 FHS Screw

Bumper

@ OODOOOOOOOOOOOOOOOOD

Y4-016A

70V hRF4RZ ~ X2 N
Front Body Post NELVF (2.0mm)
Allen Key (2.0mm)




20. )XV I\—. K5 ¢ KR FOED fFF

Bumper, BodyPost Installation

ZC-F310A
M3x10 BSFvv 7

Y4-001A &

S =R — FHS Screw

Bumper Support l

Y4-001FA
LI VNVIN—
Foam Bumper

CDR—ITHERTD/I\—Y
Parts used on this page
UPESCY YUY MEIR #4 [CADTVET,

&)

RD-302
UFESCY IV k X1
Rear ESC Mount

o o
o [
oLJo
Y4-00TFA

DL VINVIN— X1
Foam Bumper

ZG-F310A
IDﬂmmm] M3x10 95F vy 7 x2
FHS Screw
ZC-BH312A
G]mnmmm M3x12 &>~y I x4
BHS Screw

K#11 OAT
Bag #11 Contents

HTFBRLLLEETUV X
WT ¢ QRN ZRIFTARE 70 hY—FV JUBZREEICY PIFEYSHOE TRIFTLIEE L.
¥ Please Note
When opening mounting holes in the body, use the front marking position as a reference point,
while the rear should be opened to match the actual part.

HEAEITER

Note position Y4-016A
o UPRF 4 RZ ~
Rear Body Post
o
L((B\
ZC-BH312A
S M3x12 RF Ay R
Vs
! AN

Y4-016A
RTA4YIV b
Body Mount

S

N
RC-313SA
J—REY
Hood Pin

Adijust the position of the body mount according to the body used.

Y4-001A
IKVIR—=TL—Z X1
Bumper Brace

RC-313SA
T—REY X4
Hood Pin
Y4-016A
I IRTAIOU K X4
7 Body Mount

H0000000000000000000000000)

Y4-016A
UPRT 4 RZ ~ X2
Rear Body Post

RD-302
UPESCY DY b
Rear ESC Mount

O

BHS Screw

/O\
ZC-BH38-A >
@ M3x8 % A l\ﬁﬁf

ANALVF (2.0mm)
[B Allen Key ( 2.0mm )



Ny FYU—=Z hw){—
Battery Stopper

RD-118
NyFU—hRILY— L

EICEDED,

=

Allen Key (2.0mm )

Adjust to the height of the battery.

Iy FU—D

&
% 274

M3x10 B5Fvv 7

M3x8 &y Ay R
FHS Screw

ZC-BH38-A
BHS Screw
ZC-F310A

Ny FU—ikIb
Battery Holder

RD-118

Loosen half a turn. A1~

Y 3— kYA X Li-PoX\vFU—H
For Short size Li-Po battery

ZHEH A X 24 I~
2S-size

1 =LY 18.5 m~
1S-size

[

KR# [CADTVET,

Ny FU—Z by \—DEEFERT SNy TU—
The battery holder and battery stopper are included in bag #1.

[CEDETHRULKEEL,

Select the direction of the battery stopper

according to the battery used.

21. Ny FYU—ikILY—DED fFF

1
|
o
=
c BN
L
o
ﬂ —IA
o — ) |
T N o o
2 ] R )
£ > Za UJ ® -
. g e o < ~ o K ©
g 3 o5 wd o | |gE N
k= I3 i h_) 4 y 5o x 88 1 x
Ao
> N gof 3 . L |||8e] = n
2 By N 9 2F o 28| |mz { b
o RS ol | 22 M x5 | |m* <Dz In
2 xe ER 3 S| |%wl =z 228 5 b3
o g < o| ik | T Lo ® Bes 5 ohe
m n < 2 LN ® > @© ok 2 2056
4 5 = Sac|22 ChE ~ihg @ 5Q 2o
L Ir ~ & / W = Ak e a2E OO 58P
=/ \ ) X c<m c<m N=m NZ=i




#. A=K ~O—5—0OEDHIF

| =]
Receiver,ESC Installation

22. %

7/

LA =)

\
=V
o=
o) \.&ﬁ“
/{

Allen Key ( 2.0mm)

g i
Q
Y - :
o P Sy 2
;B8 s i03
e | R 85
R LY J..Q-,. { NS % @
m_._mm HJ._.UFHW P A C,,,,,. %%& / mm%
T\ T TN / \
N 2Bl ) =
SO\ SACLN i
33 @/ AR\ <p=
S35 \\o\QQ kw[/v/’\, <b3
B2 A %\7«\ \A ohE
ﬂmm / “J‘ /) EV,m
i S Le ShE
o ‘
B2
| &
:_,lm
18 (e
£ O
L
32
[u]
;.4 - R
~ c
Qo Womab
)
(~ ) = & — ﬂ.m
n_Jmub SE H_Jmua <
2= 3 L2 L ol S 0
11| B < Z gl =2 2
mﬁm e Ny N .0 #.Iwm % wﬁn_nu
KE(PS D5 o S| & L% gE
Q mt (] mt u...o..L N3 — o
@C o 7M c| = ¢ ne X @C
agll e 8 A ®mol £3 LDE 7 _ o
—Mpgl e g Ol NE SKE 5 ~ %
sl gl 3 Ih g 2|l 0e  8RE ¢ o X
* "3l xg8 NS =1 BE= AN E <D= 2% g
T g . of 3T N E J ol e >M< DD 3 - ih®
all €l g e M < < 2| RE BEg ko o8
8 @| qlhs . S a| NS Fo9 S<g
-LDl C_.EO 3 -LDI N o062 23¢




© o~
B o
& ; 52
z N SR < ¥B
2 /» AN TSN Inzls
<P xQas DRSES 2
n = A = S Nep gy @ LT3
x5 7 O I Dy =75
—KQ R Q@2 (5
Q208 3 OO0 @,
D% 0 N=op B2
OOT —
© 33
| 20
HJF._\LW
- _8_.Pm
¢ oms
\ o¢ 2E 8
OZSES
JEEis
g&&=a

[

=

Fv

FiHTBEREMIX12 R IAY R, 2mm AXR—Y—

R—hi7 wI—
7y FOMHiIEZ L5ICEE

ZR-200GA
FPITFINAT
Antenna Tube

If the servo horn interferes with the upper deck
due to the servo you are using, Please prepare
an M3x 12 button head screw and a 2mm spacer
separately, And adjust the mounting position of

Allen Key ( 2.0mm)

‘L —~
4> DYy
TE] T ¢ BB
o _ﬂw Ay [T
a hax g ARzl
Qo B a —z OB S
66 N 5 me&m%
SS9 BEEs t5oaz
RS g REF=Ea
DRER 5
ettt e ] e
fo o $ v 5
HERER N o
BHw o s
- |
-—l_ i
~ A
Dm ¢ —\
§e) N N
Wt << AN
© odz | w
@” —3 0 . @© 0]
frapL 2o =~ a 1=
) [eajo: R 0 o
D2 759 2 4 g
.z v R=a@ m...m M ._Wm
i WS iz S
¥ ® Tl
-~ 0 ~3 < .
llmm :JS AV +H+
DN o | 3 S22 | |%w
NS ¢ 8| B 855 g
a5 I20n m
. © 0% p
< o AOT
Qal — N=m

ZR-200GA
FPITFINA4T X1
Antenna Tube



25. E—5—Dmb I3 E—5— (FRTAETEL, )

Motor Installation Motor ( Sold Separately. )

© ‘C: / 7]

|

ZC-BH36-A
M3x6 Ry R
BHS Screw

=
)

by,

N

(L

FYOEHFEHERF 0.3mmEBEHIDLLSICEDEFT,
AIDSTEDEFVHBBLP T KIEBIHTERE RS,
Ffe. COEBIETEDEERENELRD., REHELLED
TeHFRIFEEITITO> TS,

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
clearance between the teeth will cause excessive gear
noise, as well as causing a drag in the drivetrain.

/ - /)

0
N &YX 2C-5533A
(R (g ) ®M3x3 vy h2UUa—
§3etScrew

0@7{2/_ ,;f >
1,8

o
Qi

Q

h
X5
%

Parts used on this page

KATEZF VFPIFR #4 [CADTVET,
The 24T Pinion Gear is included in bag #4.

[Cw&—y“‘éﬁm‘g“é/\“—‘y]

EZAVF VPR —FPOEEICEDETEELE T,

BM—4§24A X Position the pinion gear so that the teeth line up
24T EZFVFY X1 with the spur gear, then secure it tightly.
24T Pinion Gear
—_— KEZFVFPOEO AL
KH#12 DN Fy MEEAT EZAVFY - BIITHE—5Y—5—V#P10.5/135T

Pinion gear 24T for kit standard - Recommended motor» 10.5T/13.5T
JUy TOEVEE/ KEFEI—XA21 ~ 22T

Bag #12 Contents

ZC-S37A High traction surface / Large track
3X7Jyyvy— X2 Uy FOEVEE / &L\ I—2 w20 ~ 19T
Washer Low traction surface / Small track
ZC-SS33A 19T | 20T | 21T | 22T | 23T | 24T | 25T | 26T | 27T | 28T | 28T | 30T | 31T | 32T | 33T | 34T | 35T | 36T | 37T

() M3x3 v hRZU2— x1
Set Screw

ZC-BH3B-A
M3x6 Ry Ay K X2 RELYF (1.5mm) @ NAELVF (2.0mm)
BHS Screw @ Allen Key ( 1.5mm) Allen Key ( 2.0mm )

83T |11.36{10.79[10.28/9.81 | 9.38 | 8.99 | 8.63 |8.30 | 7.99 | 7.71 | 7.44 | 7.19 | 6.96 [ 6.74 | 6.54 | 6.35 | 6.17 | 5.99 | 5.83




— et

>

j -

\\\ g

e\ i1

S AV it

) Ny %&ﬁ% 7 o3

— BTN /) .&W\&| 7~ nmrw
A ® A &“ @\&%\v ’ MW
Y A \ ,‘m\k BT

/ ..! L\m,,\. \. \ ! i 7 @v€|~ .ﬂ_m%
B - » Y [4p)
o

>

5

&

Va—hI1X(

ﬂmwvt\@mKQEM%ﬁv é\?&%
\ @ﬁ?ﬂ%ﬁﬁé’

=
YA B\ N\ |

i

26./\v U —0DiEH
Battery Installation



Tires Assembly, Wheel Installation

AV DEHILT, BOHFIF

XAV, A, BERAT—TIMIBLTED T X

ARCHRLIEEL,
Tire and wheel, mounting tapes.( Sold separately )

r

—I\—I[CHE>

T4V OREIFT
TWET,
REDK

fl) n5
HETo

ELT (RDBD

ko]
(0]
=
]
Q
@
+—
©
(]
©
=
(0]
=
=
0]
i
=1
=
©
i
=1
0]
=
o
=

=
9]
3
©
IS
S
S
=
9]
c
£

KA V7R LA THdra

[0
S
=
O ©
sSw
c @©
(0]
S5 c
Ut
o cC
=
o
o=
€3
3
So
Ec
nt
[CRS
£ o
=&

o)
£
c
@
a
o
=
o)
3
Q
IS
.0
©

|\

ZR-DRT

A VEERT—7

Tire Mounting Tape,

A

2 B
v e
£ .58
I [0
|lQowo
ham£6%5
ED ST o
-a
BE8sE
HE <86

7)bb@lr)
—~y MNP &A)LAET)

A7
UTREIY

7

ZR-DRA (
TR-DRC

7

(

o —30
0 | I/

R
Drift Tire

BULTHEDERBAX

>
()]
o
©
@
58
o
23
V4
cm?®
16 OF —
2¢)
YRS
._nulnd
’ C
p ©
NI
n F
WHA

N £
J 7
esery

SD-01TA

M4 FA40OVF v b

Nylon Nut

OFHUBERICEELE T @

Secure each side in the same manner.




PARTS LIST

rookieDrIFT RO 2.0 svrerorrr SIPD 2.0

o &

@ &

A%y fiitg (BLid)

A7—LOY RIYRFEITH—

D-142A FILSH 7= AF—LFy M ¥BE0 & x
e D-150S0 FPFTIROUVY ¥220 @ @
oo 51mm 2Z/\—H)L R—>
o o D1saBsIA M ey o ¥770 * *
v b D1s3BE3A SO ¥770 % *
RDR-020 —F—RUTk "RD2.0° (JSZHTHHE) ¥21,780 B Da K Lo Fr 55
RDR-020 e A ¥27,280 D15418A  yo—z37UvsIavsA ¥770 - %
= 18mm Oy RIY RPSITH—
SDR-020 Z—/{—RU 7Tk SD2.0 ¥76.780 D1sa18A My o ¥770 - *
21mm Oy RIY R7ITH—
RD-002 RD2.0 AXA VY p—% 1 ¥6490 @ D-184-21A S0 2570570958 ¥880 - ©
RD-003 RD2.0 A7 v I\—F v+ /75T 5— 1 ¥2860 @ D-158427A  27mm Ov RIYRFPHTS— OF ‘A F—LA ¥990 - *
Y2-00252 SD2.0 A I5T 74 Mk A1 VY p—Y (2.4mm) 1 ¥13200 x @ D-1564-30A  30mm Ov RIYRFPHTS— OF ‘A F—LA ¥990 - *
Y2-00282R  SD2.0F 95774 M Uy v— (2.4mm) 1 ¥2970 x @ Dass00.A  20MM Oy KIVKFPSI5— Y880 - *
Y2-002SDB  SD2.0F PILE® Y +—yTUwY 1 ¥2,640 x @ FO—-2F7UYHTOVIR
e y Sk Tyt 23mm Oy RIY RFPITH—
v2.003s0F  (paOR IITFARR IOV R Py /=T 1 ¥3300 % @ D1B6-23A S ¥880 - *
=57 B U 7y 28mmF.U. Oy RIY K Ad
Y2-003SDR (Sepfﬁ?m? IIITAPRUF Fyii=F v 1 ¥2420 x @ D-165-23AA (0B S e e R ¥1,100 - *
Y2-200L SD2.0 A PILEH NIVISYIP—L OF FIT5— 1 ¥1980 * @ D-15621AA 21MMEL. O KT K Adp ¥1320 - %
Y2-200P SD20 M 95774 MENILGSYY P—LTU—K 1 ¥1760 * @ VD2 PSRRI b
Y2-200U SD2.0 M PIEH NLOSYY Pul\—FFT5— 1 ¥2640 x @ Disea7aa  GMmEL MY ET LA ¥1320 - *
Y2-201P SD20RA PSR ANILISYY P—LIDYNKAN 1 ¥660 * @ =
30mmF.L.Ov RIV K Adp
Y2-302ABP  SD2.0F PILS& UTIULOAY R Xy I TL—h 1 ¥5280 * @ D-156-30AA  {pom 7)L=m/\— RO— ¥1.320 - %
Y2-302ALB SD2.0 A ZILZ® UV/LIAY R (K) 1 ¥6050 * @ YS-RDS YayHRTUIY (184 /2 KA ¥550 @ %
Y2-302ARB  SD2.0H ZIL=® UP)\LoAy R (H) 1 ¥B6050 x @ D-170BKA ¢ 1.1x95% (ISwvy) RUTNRTUVIER ¥880 % *
Y2-303AP SD20 A ZIVER 7 yIN\=FvFIKZA b 1 ¥3190 * @ D-170BLA ® 1.1x10.5% (J)b—) RUTKRTUVIER ¥880 % *
Y2-304SD2  SD20 M 7=k E-5—~IV b+ 1 ¥3520 @ @ D-170GA ®1.3x9.5% (JU—Y) RUTKNRTUVIER ¥880 * *
Y2-415FR SD2.0 A AF7Ur5J0vo&UVN\ITF+v U7 1 ¥1650 @ @ D-170PA 0 1.2x105% (EVy) RUTKRTUVIEER ¥880 % *
MD-DHA SD20 AT II\A FPIv A R3EY/ 4¥VER 1 ¥3630 x @ D-171GA 0 1.3x 958 (5U—Y) RUTL ATUVITER ¥880 % *
MD-202-1 MD1.0RBRF7UYIRSA RSy Y 1 ¥3630 x @ D-171PA ® 1.2x105% (Evy) RUT K RATUVITRER ¥880 % *
MD-302TH MD1.0A by TY v T bbT— 1 ¥1540 % @ D-171YA ®1.2x9.5% (1I0—) RUTKRATUVITER ¥880 * *
MD-303I MD1.OR7A RS—=YvT b 2 ¥12l0e e D-176A RIVF RF4 IOV E RUT A (B) ¥990 * *
BB-1140-2 NPUVT (4 ¢ x11 ¢ x4mm) 2 ¥880 x @ SALUI N IALTRATUYS
O.182F KUD A IYR7 123 ATUVY 5 vooo  ® D-177FAA - SR FRF—LSTVE ¥880 * *
JOsLyyT ¢ 14 % 26.5mm D-177FSA SAUIN FATATUYS RUTRFAYIH ¥880 * *
. RUZ MR OURF 43y RTUVYD THT—RELTATYVE
D-184F U=7 ® 1.5 X 265 mm 2 Y0 x e D-178RAA RUT R RAF—ILSHY K ¥880 * X
SD-TB7ENA  75mm ¥—2/)\vI)b 1 ¥660 * @ D-178RSA T#I—REATATUYY RUTRRA VI ¥880 * *
. BD9 A YA RIUY THATATUVY
B9-204A FUFFROVN/FUYVaF—wOY R/ Btk | Y880 * @ D179RAA (S REF IS o K ¥880 * *
S4-200-A YZ-4S B RAFTUVINLOS Y LR 1 ¥440 x @ HA RIYwIHATATY S
24-200 YZ-4 B Y—HKIDY k /17mmS - 1 ¥1980 % @ D-179RSA SR RE VTR ¥880 *
MD-DHA31  MD1.0 5 7/\1 hPY v R R3E¥+ 1 mmkhs 1 ¥3630 x % D-180A RWD 27U~ v b KUTNE 6188 ¥4,730 * *
MD-DHA32  MDI1.0BF7/\1 RP Y+ R h3FF+2mmEs 1 ¥3630 x * D-CFSA 30mm PIVEIU—5h TV VbIt— ¥3,630 * *
MD-DHA4 1 MD1.0 BF7/\1 P I+ A N4ET+ 1 mmER 1 ¥3630 * * DPP-302v4B EP7YVANMIST rAOR ¥8,646 O *
MD-DHA42  MD1.0RF7/\A hPUv R RAFP+2mmEs 1 ¥3630 % * RUT D4 —~%—2/3ch A
IB-202KPA  &YH—UYORE *V5EY DBYIAT v IR ¥330 @ -
B2EOIMRA  i—JL 77 Y31V~ LR ¥1870 % * RO-B138A  7—REY RELYAX 12 ¥22060 6
B-506A b FSATUYY Y050 X « RCS1SSBA  J—KEY ZE—NYAXR 10 ¥330 x *
B2-B08TSA  K—ILFITFvb/FIRTUVY ¥1,100 % * RP-031A 80mm F=V>T 77 L=YYI)T3 == ¥1430 * *
B7.01INBA  45mm #5vTthA \T (B) AT —ff Y1760 % % RP-032A 40mm 5—U>Y I7Y L=yYIIT5 <= ¥1,430 % *
B7S118A  SLFY3wsEZRUg 1.1x3{ER ¥770 * % RP-033A RS 722z 20mm ¥2310 % *
B7-S114A  SLF¥3vIEARY0 1.1A@R ¥770 * x RP-041-0BA  M3x 5mm K&~y KAH U 1— EHRETIETF S 8 ¥880 % *
B7-S2BA P30 UYINS—(B) SLFYa—h yavsl ¥660 * @ = - e
) RP-041061A M3x 6mm R&YAy RRZU1— SEETEFSVE 10 ¥1.870 % *
B7-S3NA SLF /—RIATUVTHy T (B) ¥990 * @ s ) o e o m
B10.53SA SLF Y a—h VY hyT Y950 x ® RP-041-06A  M3x Bmm Ry Ay RXIU 31— SEEHEIFY V& ¥880 * *
Rt RP-041081A M3x8mmRFUAy RZZU1— SRETEFSVE 10 ¥1,870 % *
B8-206LHA ¢ 480w RIYKK—JLL 15.0mm ¥770 @ @ - ) o yaera o g
BB20BVHA  © 46 Oy Koo KoL 1 15.0mm w0 e e RP-041-08A  M3x 8mm R&UAy RRZ U 1— SHEEIEIF & 8 ¥880 % *
: =L : RP-041101A M3X10mm K& YAy KXo U1—BRETHEIFSVE 10 ¥1,870 % *
B8-206SHA ¢ 480y RIYRK—)L'S 11.5mm ¥770 @ @ V31 Omm 15~y K2 1) 2—
B8-206SHSA ¢ 480y RI K B &%E SN11.5mm ¥770 x * RP-041-10A ez 5 ¥880 * *
B8-301AA PR YRIIU N (R)395~427 ¥2420 % % M3x12mm Ry Ay RZT 11—
B8-B0IBA  FILSEUZAVOYh (R)435~ 467 ¥2.420 x ® RP-O4AT-12A ez 5 ¥990 * &
BS-301BSA YR XYYk Jyva ¥1,100 * * RP.041.15A  M3X15mm ks> Ay K2ZUa— Y90 % %
B8-301CA FIVEM YRAIYY N (8)46.4~49.6 ¥2420 % * S e
B8-E00DPA RS JhvyIT70759— FIL=R ¥550 * * RP-041-18A g%;%g&g?;;w RF2ZUa— ¥1.100 x %
BB-1050CBA ¢ 5x ¢ 10x4mm ©53 v I R—ILRFUVY 2 ¥1430 x % 'E’;ZO 2 o K25
BB-1050PA @ 5x ¢ 10x4mm ZA—/\—TLyYayRPUVH 2 ¥1430 % * RP-041-20A Lﬂ*g"ﬁwfg&gig&, 4 + ¥1,100 * *
BB-1052A ¢ 5x ¢ 10xdmm N7 U2 5 2 Y660 @ @ o e
M3x Bmm 75w hAw RRIU 31—
BB-1510A ® 10X ¢ 15x4mm N7 U5 2 ¥880 @ @ RP-042:05A ez 5o m ¥880 * *
BB-1510CBA ¢ 10x ¢ 15x4mm 5= v oK—ILRFUVS 2 ¥1,760 x * M3x Bmm 75w hAw RX&U2—
- i 10 ¥1870
BB-1510PA ¢ 10x ¢ 15x4mm Z—/—TL Y3 URFUYH 2 ¥1430 % * RP-042061A  mysmomuir &> a * *
BB-840PA ® 4x @ 8x3mm R—/\—TLY I3 URFUVY 2 ¥1430 % % RP-042-06A M3Xx8mm IS Ay KATU 21— ¥880 % *
BB-84-4A  4x ¢ Bx3mm NFUZY 4 ¥12100 @ BREIAZS %
BB-850PA  5x ¢ 8x2.5mm A—/\—FLY Y3 UNFUYY 2 ¥1430 x % RP-042-06BA Z%fgg;;gé’ by ATV 2= ¥1,100 * *
=l = <
BB-85-4A ® 5x ¢ 8x2.5m NFUVY 4 ¥1430 x % M3x Bmm 955 Fay K25 2—
Y T BT — s - ¥440 RP-042081A Lpr i 2 2% P 10 ¥1.870 % *
BD-009AA TUY—YRP-L EY [ K ] EREEYNIF s s
BD-009BFA  JOYh AYF— YR7—L EY ¥440 @ @ M3x 8mm I5 v ey F25 1 12—
BD-OO9BRA U AYF— HRAP—L EY Y40 @ @ RP-042:08A  mymomuir & >m ¥880 x *
BD-301BA 0 8 YRF—LEY K—)L ¥440 @ @ RP.04o.08aA M3XBMM I5w hAy k25U 21— Y1100 % *
BM-4824A  DPA8 24T E=AVHT N\—RZF4—)L ¥660 @ @ EREYIRIRRS

HROHERUMEE. PERCEEIIHENSHOET. JRMBFHFRNGEME BHA) (CDE, RFEMAGIIERCTTIHERTEL.



TN — _ T
RP.042101A _l\zll_lg(]Omlmj?/uh/\J S TR 10 ¥1870 % % Y2-017AGBA /\1TUw RIOVK YavssI— (&) ¥6,050 * *
EEERITF VR Y2-017ZA JOYh/Uv yawssI— YD-2ZH ¥1870 @ -
RP-042-10A g?é%n;u@cgié Ay ERZU2— ¥880 % * RD-118 RD2.0 ANy 7 U—iRILS— 1 ¥1430 @ -
=18 - S Y2-018AR2A 7= UV Y3vy 50— ¥6,600 ® @
RP-042-10BA MSX]10mm I35 hAy E2ZU2— ¥1,100 % * Y2 18LA  EEvFU—mI— /DU ¥1430 - ®
BREDRAGS Y2-1188A KyFU—T9Y ~/ P—Rik—2 ¥1430 @ %
M3x12mm 75w fAy RXHU 21— - YTITNDI R /TS :
AP-042-12A sz 5om ¥990 * Y2-118C62A 55771 Nty > U—mRIL5— ver2 ¥9.350 - *
M3x15mm 75w hAay RZZU1— RD-202 RD2.0 AT P UVINILISYY By ~ 1 ¥1430 @ -
RP-042-15A ez 5o m ¥990 * x Y2202BA  SUVRUs Sws R—X ¥2090 x ®
4o, M3x18mm 735w Ay RRIU 31— ODVE—ZXBBSUVRUASvIL—IL
RP-042-18A ST /5 ¥1,100 * * Y2-2020R S PN iyl ¥3,850 % %
RP-10TMHA ¢ 480y RIY RR—)L BREEF 5 VE MU+ X ¥880 % * Y2-2028CA  SUYRUASwH A hwi\—hL ¥1,320 % @
RP-101SHA ¢ 480w RIY Rifi—)L BREEFFVH S U X ¥880 * * Y2-2028MA  SYVRUASwH H—RIIY ~ ¥2860 % *
RP-110-04A  M2x 4mm iRy Ay R 1— SHREEIF & V8 ¥880 * * Y2-202UDA SHYRU4Sys U Ty CG & ¥3,080 % *
RP-6113B6A BARK—KAI (2) RUTRAATEYR6mm 2 ¥1,210 * * Y2-202UMA  SUYRU4SwH UP—LTDY ~ ¥2860 % *
RP-6113B8A BARK—IKAI (R) RUTRAATEYR8mm 2 ¥1,210 * * 23mm 5V TH—i—
Y2-204323A SSMM 7 K ¥2,200
RP-6113WBA 5ARM—oHAl () KUTREATEy6mm 2 ¥1210 % * 043237 25 ¢ K5 w R Yo /KO * K
RP-6113W8A BFZK—UMAIL(H) FUTMEFTEYFB8mm 2 ¥1,210 % * Y2.004523A iﬁmfmFﬁ_?‘é;’iFafTﬁEZD ¥2200 x *
RP-6213B6A B ARK—UKAI (R) RUTMEATEYRBMM 2 ¥1,210 % * Aoy - P
RP-6213B8A BAAK—LMmAL (B) RUTNEATEy h8mm 2 ¥1210 * * RD-301 RD20MYAYDYB/T=MN— 1 ¥1650 @
RP-G21WGA BHRK—OM A () KUTMEA Ty Omm 2 Y1210k %  FO0IS  AOROMBOmMMYAYTY bAn—y- s 4. ¥440 @
g . < . : —R~¥D Y PITFIOY
RP-6213W8A ?\fﬁa?mﬂii)ﬁ@ﬁ FEZTEYRB8mm 2 ¥1210 % % Y2-301A VD2 R BRI NG ¥1650 @ @
023K ppr— N - N
RP-6313T6A | ST T 2 ¥1210 % % zzgglggi thizzévﬁéjjh}k;xvo/ [SE ¥;g,3§8 : :
A RSOV aVRAL (B) - rlb= X972 d
RP-B3T13WEA  \«) 5 m 77ty k 6mm 2 ¥1210 x * Y2301DBA  JSRE HRAXDY kD’ ¥2.860 * *
A RS a v (B) Y2-301E2A  FILSH YRIIY N E' ¥2750 % *
. \ 2 ¥1210 E
RP-6313YEA )5 kA 27y k 6mm * * Y2-301EBA TSAMYAIIY N'E" ¥2,860 * *
SD-011A RAIWNTEY / Fwv b ¥330 @ @ Y2-301SA 1.0mmMYPRAIYY kN AR—H— ¥770 % *
SD-TB16A 16mm ¥—>\y )b &H0 4mm \— RAF ¢ — L8 ¥440 @ * RD-302 RD20F FSYAZyyay r—2 1 ¥2310 @
SD-TB20A 20mm ¥—>/\y )b %0 4mm )\— RAF 1 — L8 ¥440 ® @ Y2-302MDA  F./ULOAY R /U P—LikILY HATDY ~ ¥1,430 % *
SD-TB25A 256mm —/)\vJ)L Wi 5mm J\— K25 1 —)L& ¥440 * * Y2-302S2A HT £ Ky 4 ZZR—5— 2.0mm E ¥2310 %« %
SD-TB27A 27mm 5—Yi\y )L D 6mm J\— RAF 1 — L ¥440 @ @ Y2-3025-A NSURSwyay 5—2-4%0 YD2SA ¥1430 - %
SD-TB30A 30mm &—2i\y )b FHD 7mm J\— RAF 1 — L8 ¥440 % * Y2-302ZA NSYRZwyay -2 - 3%y YD2ZMA ¥2310 @ *
SD-TB33A 33mm ¥— /v )L 0 8mm J\— KT 1 —)L& ¥440 @ @ BHRE NSYXSvvavh—X NwsT—hk
. * ¥8,030
SD-TBLA FRY—YN\yI)VE LYF  xhI 4mm B ¥330 @ @ YE-802BPA  yp.2z * *
SG-4883R 33F DCS 83T X/\—F+ 48 FvF 1 ¥550 @ @ Y2-302ZDA F.JULOAY R /U. 7—LiRKILY— YD-2Z B ¥2200 @ @
SG-A4880A  3TE DCS 80T R/\—*F+¥ 48K vF ¥638 @ @ Y2-3031-A 7ARS—YvTL YD2H ¥330 @ *
Y2-001BA FILZRF N\VIN—TL—2 ¥4,070 % * Y2-303IAA PIVER TPARS—YvTh YD-2H ¥440 % *
Y2-001BDA PIF—RUA FTa—H—twv ~ ¥2310 % * Y2-303IGA I5T74 N7 A RS—Yv T~ YD-2H ¥1,100 % *
Y2-001GBA  CGH®F /\U)\—/ TL—2 ¥5.500 % * Y2-304KA FILEW E—5—<IIV~ YD-2S A ¥2420 % *
Y2.001RAA DA R/F0— F4Ta—H— ¥1,760 @ % Y2-304ZA FILEW E—5—<TIV N YD-2Z A ¥2.860 @ *
Y2-002AL TS AT To—Y ¥15.840 % * Y2-415AL3A ST IOwo A kw/i— ¢ 3mm ¥660 * *
Y2-002MGA  E5HCCMXAY Yv—Y ¥15,400 % * Y2-415ARA FIVER U N\TFvUT ¥5940 * *
Y2-002SMGA CGH/\{A hS9v 3V ALY Y v—Y ¥15,730 %« * Y2-415ART Teams 3E—X ZILZRUY \TF+U7 v b ¥11,220 % *
Y2-002TSA  Teams SA kYA hILY IRV v—Ity ~ ¥25630 % * Y2-415BCPA  JL—FF4AIAFv /(= ¥1,320 % *
Y2-002ZA ALY Vvr—Y ¥6,490 @ * Y2-415BDA FrUN—RAIU—FT1RY ¥1,320 % *
Y2-003ADFA Py N\—F w75 TH—F FIL=8 ¥1,650 % * Y2-415CPA  JU—FF4Z0FvU/\—tv bt ¥5,170 % %
Y2-008AZA  PyI\—FwFFPFTI—R TILZH ¥1,760 * * Y2.415CPFA %Zlgljul_rzjf;j \?‘_DH;M ¥1.100 @ %
Y2-003ZA FYI—FvF /KR /R TU—RBH— bk ¥2860 @ * . A T
VP003ZSA T o i—F¥FIIH—R FILEN Y1550 % % Y2-415CPRA IJ‘\'J NTFv JI)_] YD-2 YU—XF v U)\—F ¥1,100 @ %
RD-008F17  RD20f 17mm/ ¢ 45 Ov RIYKP&HTH5— 2 ¥880 @ X YeAlShA | UV FwUr YDER o ¥880 & X
RD-00SFL RD2.0 B J0> hOF A" 7L T YS90 @ % Y2-415RWA H'I'_if//\\jﬂ*\v U7 9I4k YD2YU—XM@ ¥3.850 * *
RD-008FU  RD20M 7OV RFPw/i—'A' P—L/fi—lbFvyF 1 ¥990 @ * Y241582A  AFFYS/IIOvI Vere YD2R ¥B80 & &
V2-008FSCA  FO7 &5— kA 7— Lt k YB.550 % % Y2415SA1A ST IO ’—\,_«X LR YD-2 FZFYIEY ST ¥6,710 % *
V2008FSLA  FO7 Ya— A 7—L (=) Y3740 % % Y2-4155A2A 21 ;m‘yz ;93'5:2 YE-E AZEFVIEY STA ¥990 * *
| T g — KN"A" 7 — » Oy I k4
T T . ok e G905 w0 s x
Vo008t Uin 7 :gj R 7 . Z . A Y2-4155A4A ST JOvo ¢ 4EY YD2AZFY5EY STH ¥550 * *
Ya‘SSZHUA |i s)l:Iv ;E; ;’ﬂ’ ’2\ / V950 ® * Y2-4158ABA ST JOv% ¢ 5 Y YD-2 AIZ+Y5EY STH ¥550 k *
- - ) )= .
ST 7Ow & 0.5mm AXR—H—
Y2-008RATA U¥'H' 7—L(A) (k&) TZER ¥3630 * * Y2-415SABA  (p o ez sy STA ¥1,100 * *
Y2-008RA2A  Uv'H'7—L (A) (&) TER ¥3,630 % * ST 90w % 1.0mm IN—H—
Y2.008RAA  HIZR UV H' P—L4 Fv k ¥12320 * * Y2-4158A7A b b ama s oY ST ¥1.100 & *
Y2-008RASA /&R UV 'H' 7—L Fv k Ya—kP—L ¥12210 % * Y2-500-A K—IL 57 Fv  YD-28A ¥4070 % *
Y2-008RS1A U¥ Ya—N'H' 7—L4 (&) & ¥3520 * * Y2-500AA PSR- FT v b YD-2HA ¥4290 % *
Y2-008RS2A  U¥ Ya—N'H' 7—L (£) IR ¥3520 % * V2-500GM3A 3;;;;214?;37%)1#” ~ Y990 © ©
Y2-008RSA R ¥3—hOF 7—LA ¥990 @ @ -2/YZ- 77
VB.00SFAA  F7wii— A F—L BV Yai0 ® @ Y2-500GS-A  fills¥ T 7 1=vk YD-2 A ¥5,170 @ %
D=L ES1Io v T Y2-500GSAA  PILS Dhy IHEPFT  YD-2 A BEERAILEY ¥5720 * @
Y2-010A DP-YD2 A 49mm ¥3080 @ * Y2-501G6A #¥ FTMHAT v YD-2/YZ2H ¥330 @ @
Y2:010F-A 70OV PHAI ¥770 @ * VB.501GS2A ?S??\E;;:jbyj YD-2 5/ Y1540 ® *
Y2-010FAA 7L JOY K 7H2RI ¥1,210 x * YUy EPIAl }
Y2:010FBA  F7HRILRPUVY ¢ Bx ¢ 10 0—TUsv 3y 4 ¥1650 x % Y2-501GSAA  +V TUR PIVERESATHvT YD-2 A ¥1,760 x @
YB010FHA  ZJL=E UL 90 R7 5L Bmm /AT ¥3.190 % © Y2-501MRA  R—JL ¥ TR PILSHFIYa/Y N L/R YD-2 A ¥1,870 % *
Y2-011CB5A  5.0mm 25> TRAA LI\ ¥1430 * @ Y2-502A YUy RPIR vk YD2R ¥4.290 * *
Y2-011CBBA  6.0mm #5Y TRikA LI\T ¥1430 % % Y2503GHA ¥V FUMY—2 YD-2/YZ2 5 ¥1.100 @ ©
Y2-011CB7A  7.0mm &5V IRRA LINT ¥1,430 x * Y2.503GPA jD‘g/Zf] */%ﬂfggg"’b*v tyh ¥880 @ @
Y2-011CB8A 8.0 S5v7 VAT (B ¥1,430 % * R .
V501 BMORA 7911?7‘:;_\:“:;43;5& VD60 A * Y2-503GPHA  #T77M BiEs/\— RANLEY £y ~ YD-2 B ¥1,650 * *
- P T 8 . - .
VPOTBMORA Y I% s k I iy 2o Y3190 % % Y2-508A FT PIvRIII Fy b YD2YU—XA ¥1,100 * *
V201 7AFEA 7 <a 7[:,)"\‘;3“1%79_ Y5610 % ® Y2-631A 7075 7IUS8 v T Y v T /48P 20T YD-2 A ¥1980 @ @
= ' Y2-6315A 25 4—IUB T v T /48P 20T YD-2 A ¥2200 * *

HROLERUMEE. FPERLEETIHANDDET . JRMHEHFLNGEEE BHA) ([CDOE, REMAGIIERECTTHERTEL.



Y2-BBCMA Zwvyvay s—2RESIvI RTPUVITEY b ¥5720 % * ZC-S36A ¢ 3x ¢ 6x0.5MmM Ty v— 10 ¥220 * *
YD-2 A ' ZC-S37A Uvy IV k ZX—Y— ¢ 3x ¢ 7x0.5mm ¥220 @ @

Y2-GC1A GCl1 #7vav \—vevhk YD2H ¥9,658 % * ZC-SS33A M3 X 3mm v k 25U 1— 10 ¥or0 @ @

Y2-GC2A GC2 #7vav \—vevhk YD2HA ¥8,646 % * ZC-SS34A M3 X 4mm v k 25U 1— 10 ¥oP0 @ @

Y2.0P1A 35535/_\;}%‘8/ b 7PyITIL—RI ¥23540 % % 7C-8S312A M3 x 12m[n t/ h\x?u:— _ : 10 ¥2200 @
T T e ZG-TB20C 20mm F &R 5=ty ol SYATH—K ¥990 % *

Y2-0P2A 050z ¥12540 % * ZC-TB27C 27mMM FHUE 5—UNw oI SYRTF—K ¥1,067 * *

T —r ZGC-TB33C 38MM FHUE 5—UNw I SYRTA—K ¥1,221 % %

Y2-0P3A 3;555}_\15t1 hrIIL=RS ¥22,770 * * KLD-WA FIEBE—VRyHILYF SYRTF—R ¥440 * *
FTVavI—vEy N PwISL—R4 ZD-505A T 7R 3/32 K= 24 ¥220 * *

Y2-0P4A YD-2RTR/Z F ¥17.160 & ZD-505CDA  3/32 JLyyay f—)b ©53vo8 5T/ 12 ¥1.870 % %

Y2-POSRASA HIZR UV 'H'7—L Fv b YD2F ¥12210 % * DRA RUT RIYURF 43 U5 1T

Y2-REMA U¥ESCYYVh vk YD2RA ¥5,060 * * ZRDRAA P77V NEER ¥1.760 * *

Y2-RAC7 gy T M YDREX/PLS ¥330 @ @ ZR-DRCA R gy T A7 3XTAY ¥1.760 % *

Y2-S144A SLF Yaw IR RV 1.4x4 7% ¥880 * @ ZR-DRTA A VEYIH 7—7 DRA/C RUZ RIAURSYAVH ¥440 % *

Y2-S116TA  SLF 5—/{\—EZ R~V 1.1x6 R ¥990 * * 260111108 1.OMM I\ RSV aViRA L AN~ — Y880 % *

Y2-S126TA  SLF 5—/(—EZ ~V @ 1.2x6 R ¥990 * * KUTh/Y—UvT

Y2SBBSA  SLFEvUf7yavotyh YD2R ¥9.900 % * 75011TSBA T"C'jgﬁ"ﬁ’; JrAPAN TR ¥660 * *

Y4-001A Jov I~7717\4 \ia/v\y/\— YD-2/YD-4 ¥660 @ @ 26.507A RIS FF U5 By | Y330 X &

YAOOIFA IOk 9L )]\ YD-2/VD-4 7 ¥770 @ x YSESSS-1A  SSSHAX Y3vsYrIh MR-4ATCH ¥253 @ -

12'8: 8‘1\90‘\ 19_”;;” :;)—b’ \:{; l’;r:fj '\YD% ZD; FZ . ¥;§:8 : : YS-7HG2 NMIL—R'0"UVS (T I— 8{EA) ¥990 * @

a - —/\= = = - 8 - N - = .

Y4-010AA AZNX—YIL PRI YD-2/YD-4F ¥770 @ @ YS-8DMHA ggﬂcfégg?;’*"‘ k17 ¥550 @

Y4-010BA A=Y K-> YD-4 R ¥880 * @ YS-S4AJMA  QUYIFvyT/AJFy b 4E—R TS5VavIR ¥924 @ -

Y4010TPA Y314V h/¢p2EY/RTVa— ¥440 @ ® YS-S4CMA Yavy FryIFvh AE—R IS5VavoA ¥748 @ -

Y4-016A F/RART« Y92k YD-2/YD-4 A ¥880 @ @ YS-SAMA 3wy VYU — 4F—R TS5V3wsE ¥869 @ -

Y4-201PA PISE NS KA DP-YDA A ¥330 @ - SEPYITUR/Yaws TYR

Y4-630A PIL=8 2N~ )\T YD-2/YD-4 ¥1760 @ @ YS-86MA 4¥—2 F5v3vH ¥1.100 @ -

Y4-630CA PILE8 ZN—FY \T  YD-4 F EEINTH ¥2.860 x * YT-1BRTBA  D—22Z LVF 15mm Ay IR RSA/\—(8) ¥770 * *

Y4-S4A SLFvavs YyUvs— EvIRi7R ¥2310 x @ YT-1BRTRA  D—22Z LYF 15mm Ay IR RSA/\— (5) ¥770 % *

vasac 0UVIFvyT /AT (R) Y1570 x ® YT-20RTBA  D—22 LVF 20mm Av IR RSA/{—(8) ¥770 % *
EVIRTR FryIFvh ’ YT-20RTRA ~ TU—52Z LYF 20mm Ay IR RSA)8— (7) ¥770 % *

Y4-SBA SLFYavoyvTh EvIRTH ¥330 x @ YT-25PBSA  3A0E L—YUIEw bk \vs ¥25630 * *

Y4-S5TA SLF¥3voyeTh EvIR7RFFYI—bH ¥2,530 x * YT-300A 5mm/5.5mm/7mm +FL Y F R—ILIY R¥ vy T ¥330 * *

Y4-S6A YavoFvyI/vavIIVR EvIRTH ¥990 * @ YT-BBRTBA  D—%52Z LYF 55mm +v b RS4/{—(8) ¥880 * *

Y4-S8A SFrvI/IVRRAR—IL EvIR7A ¥990 * @ YT-BBRTRA  D—%52Z LYF 55mm +v b RS4/8— (k) ¥880 * *

Y4-8BA ¥3vy FvyI K=l YD-2/YD4H ¥550 @ - YT-7ORTBA  D—5R LYF 7.0mm Fv k RS54/8— (&) ¥880 * *

YG-302v2 IIERFTVYIY A0 3ch JORA ¥6.820 x * YT-70RTRA  D—%52Z LYF 7.0mm +v b RS54/8— (5F) ¥880 * *

YS-7BA FOVARYT'O VYT YavIR 8  ¥220 % % YT-AMSB FIVER AAYFF IR RIYR ¥3300 * *

YT-RWF5A L—yv9914 k58 RF4—|UE 10 ¥440 % * YT-CGPA FrUN— =Y JO(B) ¥1,870 % %

YT-RWS10A lrr;ml/gzg/ \JJ:—UI:J?T\TJT(; ¥1210 * % YT-CGPBA FoU)t= 7'—) 70(#) ¥1,870 * *

Z2-503A DP48 52T i—ILF 7%+ YZ2YU—XA ¥660 % * YTHGTCA AR 7=y I=UIn—f Y2810 x *

Z2-503GHCA FILEHFV FT75—2 FvvT YZ-2/YD2 M ¥1870 % * YT-ASBA VTYYIRAAITTIART IR AT ¥1.820 * *
SUSETY T T . YT-STBM3A  IIE ByF«YHK—R I 320x420x12mm ¥5500 % *

Z2508TA  FIRYYIATY S/S2M—)Y YZRIAR 19 Y1850 & & \VTVRTSBA  U—5Z LYF AvsR/Fy kRSAI—Ey h (B) ¥3190 * *

ZCGO02PA =2 JO757 T2~ YOKOMO BA Y1430 k k. VTVRTSRA D=0 LYF AvsR/Fy kRSA )=y k() ¥3,190 % *

ZC-206SHSA ¢ 430y RIYRK—)L S &E 6 /&N 11.3mm ¥770 @ @

ZG-507TA 1/16 T H—)\1 RR—)L 16 ¥990 % *

ZC-A3605BA ¢ 3x ¢ 6x0.5mm FIL=UL (R) 8  ¥6B0 * *

ZC-A3610BA ¢ 3x ¢ 6x1.0mm PIL=VL (B) 8  ¥660 x @

ZC-A3615BA ¢ 3x ¢ 6x1.5mm PIL=VL (R) 8  ¥660 x @

ZC-A3620BA ¢ 3x ¢ 6x2.0mm PILSVL (B) 8 ¥660 @ @

ZC-A3630BA ¢ 3x ¢ 6x3.0mm PILSVL (B) 8 ¥660 @ @

ZC-BH24A M2x4mm KE YAy RR&Ua— ¢ 42w R 10 Y440 @ @

ZC-BH28TPA  M2x8.0mm BH #vE>2  1.5mm6 Ay 8 Y0 @ @

ZC-BH310A M3 X 10mmBH Y& v hX&U1— 10 Y2200 @

ZC-BH310TA  M3x10mmBHS ZZU1— F& 6 MR 5 ¥550 % %

ZC-BH312A M3 X 12mmBH Y& w k XZU 31— 10 ¥220 @ @

ZC-BH312TA  M3x12mmBHS ZZU1— F& 6 &R 4 ¥550 % *

ZC-BH330TA  M3x30mmBHS XZ&U1— F& 6 AR 2 ¥550 % *

ZGC-BH35A M3 X 5mm BH Y4y k 25U 21— 10 ¥220 % *

ZC-BH35TA  M3x5mmBHS X&U1— FH 6 M5t 5 ¥550 x @

ZC-BH36-A M3 X 6mmBH Y4 vy k R5U1— 10 ¥220 0 @

ZC-BH3BTA  M3xBmmBHS X&ZU1— FH 6 AT 5  ¥550 % %

ZC-BH38-A M3 X 8mmBH Y4 vk RZU1— 10 ¥ee0 @ @

ZC-BH38TA  M3x8mmBHS XZU1— F5 6 fEnR 5 ¥550 % %

ZGC-F310A M3 X 10mmFH V4w b 251U 21— 10 Y200 @

ZCF310TA  M3x10mmFHS ZZU1— F5 6 MR 5 ¥550 x %

ZGC-F312A M3 X 12mmFH V4w k 251U 21— 10 ¥220 @ @

ZCF312TA  M3x12mmFHS Z&U1— F5 6 MR 4 ¥550 % *

ZGC-F315A M3 X 15mmFH V4w k 251U 21— 10 ¥220 x %

ZCF315TA  M3x15mmFHS 2&U1— F&Y 6 AR 4 ¥550 % *

ZC-F318A M3 X 18mmFH Y4y k 251U 21— 8  ¥220 x %

ZC-F318TA  M3x18mmFHS 2&U1— F& 6 &R 4 ¥550 % *

ZC-F38A M3 X 8mmFH Y&y k 27U 2= 10 ¥2200 8 NK—YUR RO [ @ % | 3+ y FOBERREMDET,

ZC-F38TA M3xBmmFHS 27U~ F5~ 6 AR 5 ¥550 & & @ =1BEEE k=74T7v3v O =Fvy  OHBICIDIBEERNSIREDET,

ZCN3APBKA 7ILSBM3 JL—> Fv bk (8) 3mm 4 ¥330 % %

ZGC-N3PA M3x2.4mm FL—YFw ~ 10 ¥2200 @ HEN—VUZ FOEREE. EEOEREEFRESTNBEANBDET.
PILSEMA TSYIRFY N (R

ZC-NAFBKA 4mm/§:z|/—°/3 5 i (&) 4 ¥880 x % v1.0 2024.01

HROHERUMEE. PERCEEIIHENSHOET. JRMBFHFRNGEME BHA) (CDE, RFEMAGIIERCTTIHERTEL.



ROOKIE DRIFT RD2.0 Exploded View

o ZC-BH310A
ﬁ Q° ive-oo FAA
Y4-8BA '

RD-008FU

Z(C-BH310A

)

O

7C-BH310A S \Ye-017ZA
7C-BH24A
Y4-88A
ZR-200GA
70-2065HSA
= Y2.207A
@y somies
Y2-207A U
7C-BH35A @
ZC-BH38-A

)
RC-3135A ZC-S37A

RC-3135A V4-016A 20813104 \
ZGF310AT B8-2063HA @

Y4-001FA

Y4016A S Y2-207A
g SD-TB33A
: RD-008FU
@ % BE-2065HA
: =) » BB-105-2A
@5 Y2301A
oS (Front)

B8-206SHA
ZC-SS315A

Y2-008FLSA Z PN
o z 70.2088HSA
~3J \ensoiea Z0-5536A

Y2:301A RD-008F17
Y2-207A




0

YS-84CMA AT

" YS-S6MA
'!!L
YS-8DMHA /@ YS.SOMA

S

e

YS-5SSS-T1A

SG-4883R

ZCBH36-A

RD-302 ZC-BH38-A

ZCBH312A

YS-S4MA

Y4-630A

Gear differential unit

W 7CBH312A
YS-SAAIMA ‘l.’ii

Y2-301A Y2-301A

(Front) (Rear) BB-1510A

ZC-BH256A

7
Y2-503|A

Y2-631A
Y2-3031-A
BB-105-2A
; RC-3135A Assembly.Y2-500GS-A

Y4-016A

ZC-F310A

Y2-503GPA

0,
Y2.501GGA /= /@ 5
72 )\
Y2.500GM3A ©) )/((‘
;0
Y2.503GHA S
Y2.501652A

ZC-BH28TPA

B8-206MHA
Ye-207A

Assembly:Y2-010A
Y4-010490A

Y4-010TPA

% B/M B8-2065HA
% Y2-415FR

BD-301BA
Y2-008RSA

BB-105-2A

Y2-301A

S
ﬁ}%
BB-1510A i
S

ZC-F310A



688€-968-6218+ XV4 888€-968-6c 18+ T3l
NVdVr L980-S0€ ‘anidaald ledeq| ‘Al eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBU) S L ~RE | &iC | ~HERHMES 688E-968-620 XvV4d 888£-968-620 3L
Z-GeETIRESUL>CEIE 1980-506t ICE BTNEY

SHYORIaon|[oy]

'SOI0USBD SAIDISIUILUPD AQ PAYSIIGDISe saulepInb Joyjo pup
SMD| 8y} Ujim 22UpjdWOoD Ul {daY 9ADY oM DU} UOHDULIOJU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LR BRI QL OBIFA LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMaU [IDW-9
olpouad SO yoNs S8DIAISS 9sn Of 9|gp aq [lIm NOA ‘BulaysiBal Ag "0l alay awbu
‘., 218y Y2l|2, AQ UOIPWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} U0 PaquIsap 13N Dd 10
9P0D YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolbiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBa
19SN SPIDMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gPNIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjjaq ainjonjnupw pup dojaasp
0} sadoy owoy0o A "awl siy} sionpoid owoxo A Buisoyoind 1o) yonw AISA NOA Yupy|

*PROGPELIHE2OY A—(2LEO

AABREBES2 2L WHER IS EHIOLCH2N—X '222522NEE2°\V
RASUY2RHMEETOEZH LAN4 2SS 2REES NI CEAN, " RUVE—VE
BICEANGGTHNEO RN "—CHO S B IWH OGS 2L OBE—A—T
" RNBEHRINEZEZ—A—TOVICEANEIDNERC

CERNDYZRYR

N2 ChB Y A—A2YNEYL BREPHEEOTRBNEGY RS HEONEEOSWEHSZ
RP2FICELRNR2CWGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wWo>0AwWesl//:sany (Aipu3 gam 104 jsenbay)
uoypisibay 19sM) OWONOA AW
(ELO—NNATLTIA)

8E2—6A—T 2CE AN







AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNImETRESDFR . 14BULENESLET,
XA=EnE, E& 145 RUE,

5D TS K YOKOMO
ATERHEA R/C A— (5YATY PO—ILH—) OFFIA—H—TT., ZORRE. LEFEFE SDKEFE I-0v/EFE
ZUT R/C —L—RADBSETH B HFEFHEL— A THER. HHRO R/C A—I=7ICEATNTLET.

HRAt 3TF T305-0861 FHEDL [EHEHE 4385-2 TEL 029-896-3888 FAX 029-896-3889 =ik : OB~ 128 131~ 178 (REEERA~D)
YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN TEL +8129-896-3888 FAX +8129-896-3889 [ 2024.11 |




	RD2-0_manual_P01
	RD2-0_manual_P02
	RD2-0_manual_P03
	RD2-0_manual_P04_76
	RD2-0_manual_P05_64
	RD2-0_manual_P06_55
	RD2-0_manual_P07_84
	RD2-0_manual_P08_30
	RD2-0_manual_P09_52
	RD2-0_manual_P10_47
	RD2-0_manual_P11_46
	RD2-0_manual_P12_24
	RD2-0_manual_P13_37
	RD2-0_manual_P14_66
	RD2-0_manual_P15_57
	RD2-0_manual_P16_25
	RD2-0_manual_P17_49
	RD2-0_manual_P18_85
	RD2-0_manual_P19_160
	RD2-0_manual_P20_78
	RD2-0_manual_P21_95
	RD2-0_manual_P22_38
	RD2-0_manual_P23_22
	RD2-0_manual_P24_06
	RD2-0_manual_P25
	RD2-0_manual_P28_19
	RD2-0_manual_P29_39
	RD2-0_manual_P30
	RD2-0_manual_P31
	RD2-0_manual_P32_02



